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Espresso cup and saucer
MO9634
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84/500/EC (2005/31/EC) and Regulation (EC) No
1935/2004.
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Report No.: WTF22F11228526F

Test Results:

1. Extractable Lead and Cadmium Content

Result (mg/L)
Test Items LOQ (mg/L) Limit (mg/L)
No.1
Extractable Lead ND 0.1 4.0
Extractable Cadmium ND 0.01 0.3

Note:

1. Test method: With reference to BS EN 1388-1: 1996 and BS EN 1388-2: 1996, sample preparation in

4% acetic acid at 22+2°C for 24 hours, analysis was performed by ICP-MS.

2. “mg/L” = milligram per litre
3. LOQ = Limit of quantitation

4. ND = Not Detected, less than limit of quantitation

5. The specification was quoted from 84/500/EC (2005/31/EC).

Sample Photo:
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Report No.: WTF22F11228526F

Photograph of parts tested:
No. Photo of testing part Parts Description Client Claimed Material

White ceramic Ceramic

Remarks:

1. The results shown in this test report refer only to the sample(s) tested;

2. This test report cannot be reproduced, except in full, without prior written permission of the company;

3. The report would be invalid without specific stamp of test institute and the signatures of compiler and

approver;

4. The Applicant name and Address, the sample(s) and sample information was/were provided by the

applicant who should be responsible for the authenticity which Waltek hasn’t verified;

5. If the report is not stamped with the accreditation recognized seal, it will only be used for scientific research, ¢
education, and internal quality control activities, and is not used for the purpose of issuing supporting data

to the society.
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